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HENAN XIEREN SAFETY SCREENS CO.,LTD
KANGCUN INDUSTRIAL ZONE, XINXIANG CITY,HE'NAN PROVINCE,CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : pvc curtain
SGS Job No. :
Date of Sample Received : 17 Jan 2022

Testing Period :

Test Requested :
Test Method :

Test Results :

XMIN2201000631CM - XM

17 Jan 2022 - 20 Jan 2022

Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch

Roe chent

scan to see the report

Rae Chen

Approved Signatory
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 XMN22-000720.001 Transparent soft plastic

Remarks :
(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Phthalates

Test Method :  With reference to IEC 62321-8:2017, analyzed by GC-MS.

Test Item(s) CAS NO. Unit MDL 001
Dibutyl phthalate (DBP) 84-74-2 % (w/w) 0.005 ND
Butyl benzyl phthalate (BBP) 85-68-7 % (w/w)  0.005 ND
Bis (2-ethylhexyl) phthalate (DEHP) 117-81-7 % (w/w) 0.005 ND
Diisononyl Phthalate (DINP) 28553-12-0 / % (w/w) 0.005 ND
68515-48-0

Diisodecyl Phthalate (DIDP) 26761-40-0 / % (w/w) 0.005 ND
68515-49-1

Di-n-octyl Phthalate (DNOP) 117-84-0 % (w/w)  0.005 ND
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Phthalates Testing Flow Chart

Sample preparation

A 4

Sample Measurement

A 4

Sample solvent extraction

A 4

Concentration/ Dilution of extraction solution
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Sample photo:
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XMN22-000720.001

SGS authenticate the photo on original report only

*** End of Report ***
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